



## STC Test Report

Date: 2007-08-31

Page 1 of 2

No: HT177103

**Applicant (WUF001)** : Wuxi Fluxing Carpet Co., Ltd.  
無錫富星地毯有限公司  
中國江蘇省無錫市揚名工業大道向西到底C區98號  
郵編214024

Attn.: 吳泓

**Description of Sample(s)** : Five (5) pieces of submitted carpet cutting sample in brown and green colour said to be  
NYLON CARPET TILE (尼龍方塊地毯)  
Face yarn: Nylon (尼龍)  
Fibre content : Nylon (尼龍)  
Backing: Bitumen and Non-woven (瀝青加無紡布)

**Date sample(s) Received** : 2007-08-23

**Date Tested** : 2007-08-23 to 2007-08-29

**Investigation Requested** : Selected test(s) as detailed herein.

**Conclusion(s)** : The submitted sample complied with BS 5287:1988 (Assessment and labeling of textile floor coverings tested- BS 4790:1987) in a small source of ignition on textile floor coverings.



TONG Siu-lai, Elizabeth,  
Textile and Materials Department

For and on behalf of  
The Hong Kong Standards and Testing Centre Ltd.

The Hong Kong Standards and Testing Centre Ltd.

10 Dai Wang Street, Taiipo Industrial Estate, N. T., Hong Kong  
Tel: (852) 2886 1888 Fax: (852) 2884 4203 E-mail: hkstc@hkstc.org Homepage: www.hkstc.org

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Ltd.  
For Conditions of Issuance of this test report, please refer to the overleaf or Homepage.